

L.A. Abrasion

Sample #	Original Mass (g)	Wt. Retained on #12 (g)	Mass of Lost Particles (g)	% of Lost Particles	Remarks
A-07-454	5200.8	4247.9	958.0	19.2	.

Project No. 26-1181-232

Checked by: _____

Date Tested: July 17, 07

Tested by: SK